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	   Heat Number
	Product Description
	Certificate No
	Certificate Date"

	1420763X
	ROD CMI-C IRON ROD CD 1-3/4" DIA X  1 foot
	
	


	    Sales Order
	Salesperson
	Customer PO
	Contact
	Country Of Origin
	\

	
	ELIZABETH BOZZUTO
	
	
	
	J


Chemical Analysis (Weight %)
	  C
	Mn
	Si
	P
	S
	Cr
	Ni
	V
	Ti
	A1
	
	Fe

	.0100

	.1600
	.0040
	.0030
	.0060
	.0100
	.0200
	
	
	.0060
	
	Balance


Mechanical Properties
	  Yield Strength
	Tensile Strength
	% EL
	% RA
	Hardness
	Grain Size^

	  44,256 PSI (305.13 MPA)
	53,188 PSI (366.72 MPA)
	29%
	
	RB 85.0
	


Other Tests / Remarks
ASTM A848-ALLOY 1
We Certify that this material is DFARS 252.225-7014 and RoHS 2 Directive 2011/65/UE Compliant. This material is Mercury Free.
Quality Control Manager:    J. Bozzuto    Date:
12/13/16
